
Roadmap guideline:
A manual to organise transition planning 
in Urban Water Cycle Systems

TRANSITIONS TO THE URBAN WATER SERVICES OF TOMORROW

D13.1

 ANDREAS HEIN 

 MARINA NESKOVIC

   RITA HOCHSTRAT 

   HEATHER SMITH 



 

www.trust-i.net - info@trust-i.net  Roadmap guideline: A manual to organise transition planning in Urban Water Cycle Systems  D13.1       -1- 

Roadmap guideline: 
A manual to organise transition planning in Urban Water Cycle Systems  
 
 
 

Authors 

Andreas Hein, Marina Neskovic (IWW) 

Rita Hochstrat (FHNW) 

Heather Smith (UCRAN) 

 

Deliverable 13.1 

 

 

 

  

 

 

 

 

 

 

 

 

 

The research leading to these results has received funding from the European Union Seventh Framework 
[...]
infrastructure , water quality standards becoming increasingly stringent?, …

Text



 

 
 

    

 

WS E10 Registered customer Total number of registered water supply customers at the reference date.
Registered customers include residential, industrial, bulk and other registered customers.
‘Residential’ includes all customers that have the same type of contract with the water 
undertaking as the residential consumers (i.e. businesses).
‘Industrial’ includes all customers that have the same type of contract with the water 
undertaking as the metered industrial consumers (i.e. with meters above a given diameter 
or above a given average consumption).
‘Bulk’ includes all customers that achieve water to the water undertaking to deliver to a 
third party.  Bulk customers correspond to the delivery points of raw and treated water 
exports.
‘Other’ includes all the registered customers not accounted for as ‘residential’, ‘industrial’ 
or ‘bulk’, such as commercial, public and institutional.

QS27 No. Mod6

WS CI65 Domestic demand Domestic consumption during the assessment period / authorised consumption (including 
exported water) x 100

WB % Mod3, 
Mod6

WS CI66 Commercial consumption Commercial consumption during the assessment period / authorised consumption 
(including exported water) x 100

WB % Mod3, 
Mod6

WS CI68 Industrial consumption industrial consumption during the assessment period / authorised consumption (including 
exported water) x 100

WB % Mod3, 
Mod6

ACON (TRUST) Agricultural consumption Agricultural consumption during the assessment period / authorised consumption 
(including exported water) x 100

WB % Mod3, 
Mod6

WS CI67 Public or institutional 
consumption 

Public or institutional consumption during the assessment period / authorised 
consumption (including exported water) x 100

WB % Mod3, 
Mod6

WS CI69 Bulk water consumption Exported water (raw and treated) during the assessment period / authorised consumption 
(including exported water) x 100

WB % Mod3, 
Mod6

WS A8 Billed metered 
consumption 

Total amount of billed metered authorised consumption (including exported water) 
during the assessment period.
This input data results from the sum of customer meter readings.  As in general readings 
dates do not refer to the exact audit period, interpolations will be required to have the 
best possible estimate of the true value.

WB, A10, 
A14(A10), 
A15(A14), 
A19(A15)

m³

WS A9 Billed unmetered 
consumption 

Total amount of billed unmetered authorised consumption (including exported water) 
during the assessment period.
This input data is the best available estimate, based on surveys or any other forms of 
assessment the water undertaking can make use of.

WB, A10, 
A14(A10), 
A15(A14), 
A19(A15)

m³

WS A10 Billed authorised 
consumption 

Total amount of billed authorised consumption (including exported water) during the 
assessment period. 
Calculation: A10 = A8 + A9

WB m³ Mod3

WS A11 Unbilled metered 
consumption 

Total amount of unbilled metered authorised consumption (including exported water) 
during the assessment period.
Note that unbilled metered consumption may include items such as firefighting and 
training, flushing of mains and sewers, street cleaning, watering of municipal gardens, 
public fountains, frost protection, building water, etc, if these are unbilled and metered.

WB, A13, 
A14(A13), 
A15(A14), 
A19(A15)

m³ Mod3



 

 
 

    

 

WS A12 Unbilled unmetered 
consumption 

Total amount of unbilled unmetered authorised consumption (including exported water) 
during the assessment period.
This input data is the best available estimate, based on surveys or any other forms of 
assessment the water undertaking can make use of.
Note that unbilled unmetered consumption may include items such as firefighting and 
training, flushing of mains and sewers, street cleaning, watering of municipal gardens, 
public fountains, frost protection, building water, etc., if these are unbilled and 
unmetered.

WB, A13, 
A14(A13), 
A15(A14), 
A19(A15)

m³

WS A13 Total amount of unbilled 
authorised consumption 
(including exported water) 
during the assessment 
period

Note that unbilled metered consumption may include items such as firefighting and 
training, flushing of mains and sewers, street cleaning, watering of municipal gardens, 
public fountains, frost protection, building water, etc., if unbilled.  These may be, metered 
or unmetered, according to local practice.
Calculation: A13 = A11 + A12 

WB m³

WS A14 Authorised consumption Total volume of metered and/or non-metered water that, during the assessment period, is 
taken by registered customers, by the water supplier itself, or by others who are implicitly 
or explicitly authorised to do so by the water supplier, for residential, commercial, 
industrial or public purposes. It includes exported water.
Calculation: A14 = A10 + A13 

WB, A15, 
A19(A15)

m³ Mod3



 

 
 

    

 

TRUST roadmap - Scoping S3_2: City profile
Questionnaire module 2: wastewater and storm water
reference year: 2010
No. of input data: 47
IWA-
PI

IWA-No. or 
TRUST No.

Name Definition Used for
Link to 
other WP 
in TRUST

Unit Input Data
Also 
required 
for…

WSEN (TRUST) Wastewater / storm water 
environment

Description: tasks, wastewater/storm water collection, treatment, system elements, main 
pillars of sewerage and wastewater treatment system, central-decentral systems, 
receiving water bodies, quality issues, important trends, nutrient cycle, use of sewer 
sludge and energy crops, ...

Text

wNoww 
(TRUST)

Number of wastewater 
units / institutions related 
to storm water

Number of utilities/organisations responsible for operation of sewage 
collection/wastewater treatment systems in the region

No. Mod6

WW wC1 Total sewer length Total length of sewers managed by the undertaking at the reference date. 
Service connections excluded.

WOp37, 
WOp21, 
Wop34

km

WW wC28 Connected properties Number of properties connected to the sewer system managed by the undertaking, at the 
reference date.

wQS15 WP11 No. 

WW wC29 Service connections Total number of service connections wCI61 
(TRUST)

WP11 No. 

WW wC6 Wastewater systems 
pumping stations

Number of wastewater pumping stations in the sewer system, including wastewater 
treatment plant inlet pumping stations, at the reference date.

No.

WW wD41 Flooding from sanitary 
sewers (sewer flooding)

Number of sanitary flooding that occurred during the assessment period.
Include only incidents related to sanitary sewers that are the responsibility of the 
wastewater undertaking.

WOp37 
(modified
)

No.

WW wD38 Sewer blockages Number of blockages that occurred in sewers during the assessment period.
pumping station blockages shall not be included. Include blockages in service connections 
only where these are the responsibility of the wastewater undertaking.

wOp34 WP11 No.

WW wD25 Sewer rehabilitation Length of sewers rehabilitated or renewed during the assessment period.
This variable includes not only wD26 and wD27 but also the length of sewers rehabilitated 
with other techniques. For the assessment of this variable, only the length of defect shall 
be considered.

WOp21 km/year

SD (TRUST) Sewage disposal Is the annual volume of sewage disposal per type of users (agriculture, industry etc.) 
known? How much they are?

Text

CSO (TRUST) Combined sewer overflows Events per year of discharging untreated wastewater to the environment no/year



 

 
 

    

 

WW wF1 Annual collected sewage 
(domestic, commercial, 
industrial inputs to the 
sewer system)

Collected sewage, corresponding to the volume of domestic, commercial and industrial 
inputs to the sewer system during the assessment period.

wQS7, 
wQS8, WB

WP11 m³

ws1 (TRUST) Annual collected storm 
water

Collected storm water during the assessment period WB m³ Mod3

WW wCi Exported wastewater Annual volume of exported wastewater during the year / 365 WB, wCi61 m³/ day

wCi67 (TRUST) Industrial wastewater Volume of collected industrial wastewater / collected sewage x 100 % Mod3
wCi68 (TRUST) Domestic wastewater Volume of collected residential wastewater / collected sewage x 100 % Mod3
wC61 (TRUST) Total number of 

Wastewater Treatment 
Plants (WWTP)

Total number of wastewater treatments plants at the reference date. No.

wTCH (TRUST) Hydraulic treatment 
capacity

Hydraulic design capacity of all wastewater treatments plants m³/ day

wTCL (TRUST) Treatment capacity (load) Total installed treatment capacity (load [p.e.]) wpU 
(TRUST)

1000 
p.e.

WW wA2 Wastewater treated Wastewater treated by wastewater treatment plants or by on-site system facilities that 
are the responsibility of the undertaking, during the assessment period.

WB, wQS5 WP11 m³ Mod3

WW wA11 Wastewater treated by one-
site systems

Volume of wastewater treated at on-site systems, during the assessment period. WB, wQS5 m³

WW wA5 Primary treated water Volume of wastewater receiving only primary treatment at wastewater treatment plants, 
during the assessment period.
primary treatment: wastewater treatment process that uses settling, skimming, and 
(optional) chlorination to remove suspended solids, floating materials, and pathogens 
from sanitary, combined, storm, and industrial wastewater. Primary treatment typically 
removes  about 35% and 65% of 5-day biochemical oxygen demand (BOD5) and SS, 
respectively. For higher suspended solids removal, chemicals (coagulants and 
polyelectrolytes) are added (into a coagulation chamber and the wastewater is then 
flocculated in another chamber) prior to the sedimentation tanks (adapted from Ellis et al., 
2003).

wQS7 m³ Mod3, 
Mod6

WW wA7 Secondary treated water Volume of wastewater receiving secondary treatment at wastewater treatment plants, 
during the assessment period.
secondary treatment: step in purifying wastewater for removing fine particulate, colloidal 
and dissolved organic (and inorganic) by using biological processes, including trickling 
fixed-film filtration and suspended growth (activated sludge). Recently, a sequential 
system providing aerobic, anoxic, and anaerobic environments is being used instead of the 
conventional activated sludge aeration process for effective biological transformation of 
toxic organic pollutants to less or non-toxic constituents. The mixed liquor flows from the 
aeration tank to the secondary sedimentation tank to remove the mixed liquor suspended 
solids. In a number of countries disinfection of the effluent prior to discharging into 
receiving water completes secondary treatment (adapted from Ellis et al., 2003).

wQS8 m³ Mod3



 

 
 

    

 

WW wA8 Daily peak secondary 
treated wastewater

Maximum daily volume of wastewater treated in secondary wastewater treatment plants, 
during the assessment period.

wPh3 m³/ day

WW wA9 Tertiary treated water Volume of wastewater receiving tertiary treatment at wastewater treatment plants, 
during the assessment period.

wQS9 m³ Mod3

WW wc14 Daily peak secondary 
treatment capacity

Sum, for all secondary wastewater treatment plants, of the daily maximum treatment 
capacities (evaluated during the assessment period).

wPh3 m³/ day

WW wA1 Population equivalent with 
satisfactory wastewater 
treatment

population equivalent that is served by wastewater treatment plants complying with 
discharge consents at the reference date.
Discharge consents refer to effluent quality standards that apply. The compliance is 
assessed regarding the loads and their potent environmental impacts.

wEn1 p.e. Mod6

WW wE5 Population equivalent 
served by WWTP

Population equivalent served by wastewater treatment plants
managed by the undertaking, at the reference date.

wEn1 p.e.

AL1 (TRUST) Annual load discharged Amount of COD, BSB and nutrients discharged during assessment period (year) AL 
(TRUST)

kg / a

AL2 (TRUST) Annual load treated Amount of COD, BSB and nutrients treated during assessment period (year) wpU 
(TRUST), 
AL 
(TRUST)

kg / a

AL3 (TRUST) Annual load removed amount of COD, BSB and nutrients removed during assessment period (year)
Calculation: AL3 (TRUST) = AL2 (TRUST)-AL1 (TRUST)

kg / a

WW wA12 Volume of wastewater 
reused 

Volume of wastewater treated at on-site systems, during the assessment period.
On-site system: system whereby all the waste and wastewater produced is handled locally 
on the site near to point of origin, by means of septic tanks, soakaways, composting 
toilets, evaporation beds, reed beds etc. The waste may subsequently be utilised directly 
for fertiliser and/or used in energy recovery processes. Solid matter may be transported 
elsewhere and liquid effluents may discharge to main sewers. The term includes wet and 

WB, wEn2 m³ Mod3

WW wD12 modified Total energy consumption 
for pumping and treatment 
of sewage/treatment

Total energy consumption for pumping and treatment of wastewater
Calculation: wD12 modified = wD12+wD13

weeL 
(TRUST)

kWh

WW wD12 pump energy consumption Sum for all pumps installed (pump nominal power x pump working hours during the 
assessment period).

wOp20 kWh

WW wD13 WWT energy consumption Energy consumed during the assessment period by wastewater treatment processes 
managed by the undertaking.
WWT includes on-site systems; thermal processing of sludge should not be included.

wOp19 
(modified
)

kWh



 

 
 

    

 

SI (TRUST) Sludge „imported“ Dry weight of sludge received from outside the waste water treatment plant Mg DS/a

WW wA14 Sludge handled

All dry weight of sludge handled by the undertaking during the assessment period, 
including not only the dry weight of sludge produced in the wastewater treatment plants, 
but also dry weight of sludge inputs from other sources.
Sludge handled may include sludge from on-site systems.

wEn7, 
wEn10

ton DS

WW wA15 Sludge utilised
Dry weight of sludge, handled by the undertaking that is utilised during the assessment 
period, including for example agriculture, forest, products and materials.

wEn7 ton DS

WW wA18 Sludge thermally processed Dry weight of sludge thermally processed during the assessment period. wEn10 ton DS

WW SP (TRUST) Sludge production
dry weight of sludge produced per year by the undertaking / from wastewater treatment 
at the wwtp, may distinguish between primary and secondary sludge (as both types have 
different organic content)

PI: kg 
DS/p.e.

Mg DS/a

WW wF7 Wastewater service 
interruptions 

Sum, for the assessment period, of the number of properties
affected by service interruption multiplied by the respective duration of interruptions in 
hours.

wQS15 No. 

WW wD16 Standardisation Factor Sum, for all the pumps of the system, of D2(i), D2(i) being:
D2(i) = V(i) x h(i), where V is the total volume (m 3) pumped by pump i during the 
assessment period and h(i) is the pump head (m).

wOp20 m³ x m 

WW wD17 
(modified)

Energy recovery/renewable 
energy

Total energy recovered by co-generation processes or own production from renewable 
sources (wind, hydropower, …)

wOp19 
(modified

kWh

WW wG11 Energy costs (per year) Total cost of energy regarding the wastewater service. Income from power generation out 
of biogas (from sludge or wastewater fermentation) must be deducted from energy costs

WP11 EUR/yea
r



 

 
 

    

 

TRUST roadmap - Scoping S3_2: City profile
Questionnaire module 4: watermanagement and governance 
reference year: 2010
No. of input data: 43
IWA-
PI

IWA-No. or 
TRUST No.

Name Definition Used for
Link to 
other WP 
in TRUST

Unit Input Data
Also 
required 
for…

PIN 1 (TRUST) Participation initiatives 1 What is the role of NGOs and the involvement in decision making of other stakeholders? Text

PIN 2 (TRUST) Participation initiatives 2 Description of actual and future cooperation with stakeholders and the level of 
cooperation (e.g. local agenda etc.)?

Text

PIN 3 (TRUST) Participation initiatives 3 Which stakeholders were addressed in which frequency? Text
LE (TRUST) Local engagement If available use information of existing documents (reports, flyer, studies etc.).